
1 

Assessing the Effects of Hydraulic Load Reductions 
on Wastewater Treatment Plant Performance, 

A Comprehensive Study 

FINAL REPORT
I 

1 March 1993 

Prepared For: 
Environment Canada 

Great Lakes Pollution Prevention Branch 
Conservation and Protection 

‘ Ontario Region 
‘

I 

25 St. Clair Avenue East, 6th Floor 
Toronto, Ontario 

M4T 1M2 

Prepared By: 
Hydromantis, Inc.

_ 

1685 Main Street West, Suite 302 ‘ 

Hamilton, Ontario 
L8S lGS



Assessing the Effects of Hydraulic 
Load Reductions on Wastewater 
Treatment Plant Performance 

Final Report 

March, 1993 
Project No. 200-04



Table of Contents 

TABLE OF CONTENTS 

LIST OF TABLES 

LIST OF FIGURES 

ACKNOWLEDGEMENTS 

[...]
At this stage, the user is ready to generate the simulation source code (ACSL code). This is 
done by pressing the Translate to ACSL button in the Command window. Following 
successful translation of the flow sheet, the simulator (ISI) is activated by pressing the 
Call simulator button in the Command window. The user can either compile the current 
flow sheet or run a previously compiled model. After compilation, the ISI programme is 
automatically loaded and ready for use. It should be noted that the Interactive Simulation 
Interface (ISI) is independent of SOMI and can be used with any ACSL programme. 
compiled with SACSL. 

‘vI-ugsmlco nla run: slIE- 
l ,

I Drawing Board
5 FILE 

—Savs la hi. ta 
CODE mu m """""""""""" 

pun-pug nun-n 
Inn-us lull 

~

~

~

~ 
~~

~ 

mu,- sun» . 

Innul tannin... .

~ 
LAYCXJT EDITOR 
mun—mu- 
Prncuxu llllln 
Cannot! objects 

hem: connections ~~ ~~~ 
; _Nnva obj-cl 

Prucass hula 

g....-....... 
r r r E E »

5 

LE" , s . a me hey select posIUm maul: new: key cur-Hm— cu-rmt pas h". "x mm“ mm", the a: “be! a" 
Fri Mar 22 14:37:52 [ST 199) I an O V cm: dl '-_3:r(-enaulp -e xreenfiunp 1 “W a: U lot ml (5| 

......... ............ .. mu"... cnl coll: 
nfllntn nnl col" m: w-

. 

Fig. 7 Specification of the hydraulic characteristics of the process. 

L.L_Jl 
.3 

ll 

'-—-‘.



"-

- 

I

I

' 

I-‘ 

‘- 

_ 

'g\ 

-

- 

- 

n
V 

-\ 

:vlunwl‘fl _ . -- -- 
v 

. . 
; 

V-‘ ’ _flla manna-qua 
I 

. \. 

Drnvving Board

~ 

; . cone 
‘ 

i 

' mu -

. ""’“"‘“
= 

lnl‘lll Cwlilun i 

"W... : m 
Darn-urn 

~ 

............ 
_ 

r. 
: 

" " mm“: ------------------------ 
2 

- 

a a : 

LAYoUI m I ran cm 
—Prncnn l-hln 
Connec‘ oh act: 

Delete cunnecl inn:

~ 

~~

~ 

~~~

~

~ ~ ~ 

SCREW . 

_—cuzr all “assays Ana: - H ' ' ‘ tal on 
' 

Fri Mar :2 l-tT-JS: £57 1991 
‘ . 

. Cular .uuar /n.-..l..9._/....../Wm - 
' mam ' 

aireefidmlp -e screamdunp 
_ 

'0 54 cal [5l I n: 2° 
' 

. 
. g a: u... [4] l [:1 7!! 

leg. m1 [1] I [:1 20 
kw- '1'- II) I :1 3” m": 

on": m ml: mm mm 
Fig. 8 Process parameter specification. 

3.6 Interactive Simulation 

ae the ISI stanup screen appears on the Workstation, the user must select the appropriate 
file (model) from the library of compiled binary files. On-line help is available to assist in 

‘ the identification of Specific process variables. Finally, the user will normally set up a 
control panel to provide interactive control of selected system variables, during the course 
of a simulation. The characteristics of the control panel are defined by pressing the 
lnit__panel button in the Command window. The actual control panel is displayed by‘ 
pressing the Control panelbutton located in the Command window. A window (Control 
panel) containing slider bars and/or buttons will then appear on the right hand side of the 
screen (Fig. 9). ' 7 

The user can now initiate the simulatiOn by loadingand starting the program. This is done 
by pressing the Start command which will open one or two windows depending on the 
information stored in the modél_name.win file. The selected variablesican either be 
plotted or displayed in digital fOrmat. The simulation can also be suspended at anytime. 
[as shown in Fig. 10. In this case, the activated sludge model shown in Fig. 2 
(carbonaceous model and point—settler) is being simulated under diUrnal flow conditions 
over a three day period. The following variables areplotted in the graphical portion of the

7 

screen: , 
. ,

'



~~ 
Increuse~ 

Elmu‘l\\cf‘- guru. 
nmulmn unis.

~ 
gnaw-no» urn.
~ 

~~ Femmg h):- "mgu,.xn'_.. 
Sprung -p the 5*;IIU «an 5 4.9 

:Im; us I'W grapmn‘. um Cnnlinue "w Ania“ 7

~~
~ 

Incl-Ltln-flrl - 

~ ~~~ 5‘. 

y 

.m- 

any:

~ 
uu:

~ 
m 
‘- ~~ ~~ 

rmnnve "moral rum] ~ ~~
~ 

IIwI-KH 

QC" 

m1: 

~ ~ : ‘VI~:Q-I)D 3 ash-ml~ “lulu

. 

ml

o . N 

Fig. 10 The 151 display environment. 

10 

~~ - 

-

-1



‘

/ 

Top left Corner Top right corner 
Active biomass 

_ 

‘ Soluble inert organics 
lnert mass - 

v Particulate subStrate, MLSS . . - Soluble substrate 
Bottom left corner Bottom right corner! 

Dissolved oxygen Effluent COD 
The oxygen mass transfer coefficient (kLa) was decreased frOm 100 d-1 to 51 d-1 by 
moving the Power slider bar in the Control panel. Following this interactive change in 
kLa, the dissolved oxygen concentration decreases while the soluble substrate 
concentration inereases, as shown in Fig. l 1. At the end of the simulation, the user can 
continue the simulation by pressing the Contin button in the command Window. 
In addition to biological reactors, the library contains a number of sophisticated settler . 

models. The dynamics of a typical secondaty clarifier under shock load conditions With 
discontinuous sludge wastage are illustrated in Fig. 12. The height of the sludge blanket is shown in the top' right hand corner of the window. ' 

' 
' 

- » 

3.7 Steady-State Analysis 

The simulator also provides access to a convenient steady—state analysis routine. Three 
options are available: ' 

‘ 

~ 

' ' ' 
‘ 

V I 

'

‘ 

- Steady-state model initialization; 
'- Analysis of the Steady~state response; 
- Plotting the steady—state response. 

Steady-state analysis requires that the user specify the independent variable to be used in 
the sensitivity analysis. For computational purposes, values of the independent vanable are 
limited to 10 levels. In addition, four response variables can be monitored. The results of 
the previous setup are shown in Fig. l3. The kLa was changed from 0 d-1 (no aeration) to 
100’d“' (SuffiCient aeration). The four response variables of interest are: 

i 

r 
‘ -— 

Top left corner I Dissolved oxygen response (to maintain .2 g/m3 the 
' 

' 

necessary kLa is 60 d-1) '
' 

Top right corner 
, 

Soluble sustrate response 
Bottom left corner Stored substrate 
Bottom right corner 

I 

MLSS 

1_1



~~~ 
~~ 

~~~~ 

~~~~ ~~~ 
~ ~ ; (-4— . 

~~ 

:""ull'.‘¥ Ill'li 

Ami 
runny” Mun 
anal-l .w atria”. 
2.1m; V‘Io cum) UI" 

huh—.5 .m :rv d‘glli] He... aur~nm4 ~~ “N; n 1': arunucnl .w- sun 
’12-? "'6 luuna an avl it taurvm; u Iogxcu mm mm '. 

-CSL
, 

_-n ~~ ~~ ~~~ ~~~ 
CI'S COMMANDS ~~ 

~~ ~~ ~~ 

I M': "nu-I 

fln_lln¢ IIIE I- . FUV‘ ~~~ 
viemmrhce 

m. 

nnu’ 

.1“ 

.‘n

A
m 

~~~ 
~ 

~ ~~ 
~~ ~~ ~ ~ ~ ~ ~ ~ ~ ~~ ~ ~~~ 
~~~ ~~ ~~ ~~~ ~~ ~ an!“ 

0\Il¢- 
enl 
“Hy-won. S

~~ 
~ ~~ 

A'nawgad )vCNy'in 
cur-cu: m jauh'v‘ 
c‘uficfic 1' )IZJlV‘i'I . flanged -~ pod ur- 
u'na’vgan' m “mt-n 
nuance: v 11:11 .n 

_(-u'\§oc .r |'.:.'!'1-\ 

~~ ~~ ~~ , lunar~ 
NIL-2’ . ar .1
~ 

“mm... 1 

m-L yr 
I'm av 

,A

~ ~~ ~~ ~ 

~~ 

~ ~~ rum-r ' 

uu-D-' ? "mar 3 
nJ-r-y 4 unm- a:~ 

~ ~~~
~

~~~ 

:I-v-IC:

~~ ~~~
~

~~ .. -. 5 ,
a 

“an E‘- 9 1‘— : g 

H 3 5' 
g a a: 

:1 a '— q, 
s- 9. a. __ 

i z _ . 
5 5 = 5 

. , : aqua-nu 
’: 

zzru-u 
[I 

nah-u:

S 
. l 

4.0".” 1. mm. mm.“ 
'

I my 
‘Is ur~~os I 

. cannons 
. m. . m 

|

‘ 

Fig. 12 Dynamics of the secondary clafifier.

12



Gaunt-II Purpose Shanta-150’s) 

CPS COMMANDS 
s 3i [1311;000 

' \ t_~_‘-Lnnn 
.t’ 7‘ ‘at'tnnn 

.4 11.)]‘ tannn 
Er‘n r4 1“. 'a..n1 an nt- .' 
firm-t mg In 1.9. ‘t .vn: -. -. 
AL‘St 'shi'. 
:‘titgcw rn...t .- . 

CYGF (no AC;_ v y 

Fig. 13 Steady-state analysis response curves. 

4. Case Study: The Hamilton-Wentworth Sewage Treatment Plant 
The Hamilton-Wentworth sewage treatment plant (Woodward Avenue) is an activated 
sludge treatment facility designed to treat an average flow of4lO ML/d (90 MiGD) and a 
peak combined sewer flow of up to 600 ML/d (132 MiGD). However, under peak flow 
conditions suspended solids are frequently washed out from the North (older) ponion of 
the plant. Partial nitrification is also adversely effected under sustained peak flow 
conditions. Accordingly, the purpose of this study was to investigate the use of dynamic 
models to develop a better understanding of the plant performance under storm flow 
conditions and toassess the impact of process modifications to the plant. 

Nine months of historical data (8000 data elements) taken from the influent, primary 
effluent and final effluent streams were collected and analyzed. Interviews were conducted 
with plant operators to develop a better understanding of the plant performance as well as 
Operational pl‘iJCIlCCS during wet and dry-weather fl0w conditions. 
The plant was monitored during four wet-weather flow conditions (storm events) and on 
dry—weather flow period. Because the final clarifiers on the North side of the plant were 
believed to be highly susceptible to storm conditions, one additional experiment was 
conducted by stress-testing that particular portion of the plant.

13



Using the General Purpose Simulator (GPS) described in Section 3, a dynamic model of 
the plant was developed. The activated sludge model is based on the lAWPRC Task 
Group model (l-lenze el al., 1987), while the clarifier/thickener models are based on the 
work of Takacs et al. (199]) and Patry and Takacs (1991). 

The model was calibrated using data collected during Hurricane Hugo (Septr 22, 1989). 
During that event, the hydraulic load to the plant reached 727 ML/d (16.0 MtGD). The maximum influent load to the plant was kept around 600 ML/d by allowrng some of the flow to by-pass the plant. Because of the severity of the storm, solids from the North 
secondary clarifiers were washed out. 

The dynamic model was verified using data collected during the storm of Sept. 14, 1989. 
While some of the North settlers performed rather poorly, others were capable of handling 
the increased hydraulic loading rather well. Because the storm was "expected",'plant 
operators had kept the sludge blanket very low by setting the recycle rate to its maxrmum 
level. 

4.1 Description of the Plant. 

A schematic of the simplified plant layout used for this investigation is shown in Fig. 14. 
The influent point shown in Fig. 4 (unit #1) actually consists of four different flows. The 
major flow component comes from the Western (Burlington Street) and Eastern (Fennel 
Ave and Stoney Creek) combined sewer interceptors. The combined sewer flow rate. from 
these two interceptors varies between 230 ML/d and 730 ML/d (50—160 MtGD) th an 
average flow of approximately 320 ML/d (70 MiGD). 
Three other flow components contribute to the plant's influent: a) the filtrate from the 
sludge dewatering; b) the digester supernatant; and c) water from the wet scrubbing system 
of the incinerators. The next unit in Fig. 4 is a flow combiner (unit #2), used to combtne 
the influent flow and the return activated sludge. In fact, it should be noted that the sludge 
is actually returned to the Eastem interceptor. The combined flow subsequently reaches the 
pumping station (unit #5). At the moment, because of the relatively small wet well volume, 
the pumping station was simulated as a constant volume reactor, i.e., the discharge flow IS 
set equal to the influent flow. 

The pumping station discharges the raw wastewater to the grit chamber (unit #10). Under 
critical flow conditions, part of the flow may be diverted to the effluent of the plant (flow 
line #8). 

The grit chambers are modelled as pure hydraulic unit (with no biological reactions) and the aim of their incorporation is to account for the hydraulic detention of the flow. The flow ts 
discharged into a channel before the primary clarifiers where the primary bypass (flow line 
#14) is located (flow splitter). The purpose of the primary by-pass is to protect the 
primary clarifiers from hydraulic overload. The by-pass is used regularly when the flow to 
the plant reaches 365 to 385 ML/d (80-85 MiGD). 
The eight parallel primary settlers (unit #15 and underflow #16) are modelled as one unit in 
the simplified version of the plant as all eight settlers receive approxrmately the same 
loading from the distribution channel through the weirs. 

After the primary settlers, a flow combiner (unit #17) is used to combine the flows from the 
primary settlers and the primary bypass. From this pornt on, the wastewater flows tnto an

14



1 
open channel, where it is split between the North and the South plant. In addition, a 
secondary by—pass can be activated at this point should the settlers become overloaded. 
Under normal flow conditions, the flow to the North part of the plant (flow line #23) 
represents approximately 69% of the total flow while the South portion of the plant receives 
approximately 31% of the load (flow line #22). v 

' 

'V -

' 

The flow diverted to the North plant (#23) is driven through a combination of flow splitters 
(#74 and #75) and two flow combiners (#27 and #70). This setup allows us to Simulate 

' 

step feed control strategies on'the North side of the plant. Existing plant operation is 
simulated-by setting the fraction (fr2374) of the f10w reaching the head _of the North 
reactors equal to one. On the other hand, step feed control is simulated by letting fr2374=0; 
-in this case all the flow is directed to the second half of thelreactors. Combiner #27, handles 
the' recycle Sludge returning to the head of theNorth aerators. 

The North process line consists of eight parallel biological reactors, each consisting of six 
cells. However, only six of the eight rows are in use at any one time, and only five of the 
six rotors in any one row are operated. These units are modelled as a series of two tanks 
(units #30 and #34), with a total volume which equals the volume of the operating Six 
rows. The reactors were split in two to account, at least‘panially, for the semi-plug—flow 
characteristics of the aeration basins. Theactivated sludge discharges into eight settlers, 
which are Operated in two groups of four (units #53 and #55,‘underflo'w #54 and #56). 
The recycle from these settlers (unit #50) is continuously monitored; partof tt.(flow line 
#41) is wasted. 

' 

’ ' 

. 

"
' 

The South process line consists of four parallel (square) aeration tanks; two of which were 
routinely out Vof Operation to save electrical energy during 1989. There are four rotors tn 
each of the reactors. The distribution system to-the tanks allows us to modelthe system as 
a single unit (unit #32). The four settlers following the aeration tank are modelled as Single 
unit (unit #48 and underflow #49). A flow combiner (unit #24) handles the recycle sludge 

'- returned to the head of the south aerators. ‘ 

t - 

There arethree more flowlcombiners in Fig. 4. Unit #60 combines the effluents from the 
final settlers of the plant while unit #63 combines the plant effluent to‘the occastonal 
secondary or pumping station by—pass. Finally, unit #36 combines the waste activated 

. sludge from the North and South process lines and discharges the sludge to the head of the 
plant. ‘The mixed sludge from the plant is wasted through the primary underflow (line 
#16). 

,

-

) 

4.2 Structure of the model 

The lAWPRC Task Group model (Henze et al., 1987) was used to model the activated 
sludge process while the'clarification and thickening models are based on the work of 
Takacset al. (1991). '

» 

v4.2.1 Steady-state calibration 

Having Specified the plant configuration, default stoichiometric, kinetic and settling 
parameters were used initially. Steady-state model calibration was performed usmg 
average monthly histoncal records. While some of the stoichiometric parameters could be 
estimated from plant records, most of the parameters were optimized numerically.



Observed and simulated final effluent BOD from the steady—state runs (nine months and 
yearly average) are shown in Fig. 14. It should be noted that no temperature dependency 
was incorporated into these simulations, which serves to explain some of the discrepancy 
between observed and simulated values particularly during the summer months. ' 

20 T 
18 " E Observed 
16 ~- 

Simulated 

Effluent 

BOD, 

mg/L 

Year Jan Feb Mar Apr May Jun Jul Aug Sep 

1989 

Fig. 14 Steady-state calibration. 

4.2.2 Dynamic Model Calibration 
Calibration of the dynamic model was performed with the use of a nonlinear optimization 